ASSEMBLY INSTRUCTIONS
MIRROR

PARTS LIST

2 |SUPPORT RAIL 2 PCS.

AL JCBC M6 x 35mm

3 SPRING WASHER M8 g PCS.

C FLAT WASHER M8 8 PCS.

) ALLEN KEY M4 t PC.
STEP 1 STEP 2

BACK VIEW| \BACK VIEW




ASSEMBLY INSTRUCTIONS
QUEEN HEADBOARD

BACK VIEW

PARTS LIST

B
1 |HEADBOARD I PC. A [JOBB { M8 « 40MM ) 6 PCS. | Oy, O
2 HEADBOARD (FG (1 /R ) | 2PCS. |} B | SPRNG WASHER (Mg) 6 PCS. @
C | FLAT WASHER {i8) B PCS
D ALLEN KEY (M5) 1 PC. c 0

IMPORTANT NOTE :

* Place all weoden parts on g clean and smooth surface such as a rug or carpet to avoid the parts
from being scratched.

Check to be sure thait you have all parts and hardware.

Remove all wrapping materials, including staples & packing straps before you start to assemble.
Do not tighten all screws/bolts until ail completely assembled.

Keep all hardware paorts out of reach of children.

*OX X *

Page T of 1




ASSEMBLY INSTRUCTIONS
QUEEN BED

PARTS LIST

I |HEADBOARD . A BB { M8 x 20 )
2 [FOOTBOARD 1 PC, B[ FLAT WASHER ( M8 ) 8 PCS. c
3 |SIDE RAL 2PCS IJ C | ALLEN KEY ( W3) 1 PC.
4 |SLAT 3 PCS D | J€BC ( M6 x 35 ) 5 PCS.
5 [VERTICAL LEG 3 PCS. E [ ALLEN KEY { M4 ) I PG
F | PANHEAD SCREW M4 x 32MM| 6 PCS.

IMPORTANT NOTE :

* Place afl wooden parts on o clean and smooth surface such as a rug or carpet to avoid the parts
from being scratched.

* Check to be sure that you have all parts and hardware.

* Remove all wrapping materials, inciuding staples & packing straps before you start to assemble.

* Do not tighten ofl screws/boeits until all completely assembled.

* Keep dofl hardware parts out of reach of children.

Pcge 1 of 1




ASSEMBLY INSTRUCTIONS
KING HEADBOARD

PARTS LIST HARDWARE LIST

1 |HEADBOARD I PC A | JOBB { U8 x 40MM ) 6 PCS, B@
2 |HEADBOARD 17G (L /R ) | 2PCS. || B | SPRING WASHER (v8) 5 PCS. @

C | FLAT WASHER (M8) 5 PCS.

D [ ALLEN KEY (M5) 1 PC. C D

IMPORTANT NOTE :

* Place all wecoden parts on ¢ clean and smooth surface such as a rug or carpet to aveid the parts
from being scratched.

* Check to be sure that you have ofl parts and hardware.

* Remove all wrapping materials, including staples & packing straps before you start to assemble.

* Do not tighten all screws/bolts until all completely cssembled.

* Keep all hardware parts cut of reach of children.

Page 1 of 1




ASSEMBLY INSTRUCTIONS

KING BED

PARTS LIST

HARDWARE LIST

HEADBO
FO0TBOARD
SIDE RAIL
SLAT
VERTICAL LEG

LN == D

I e e B e Sl o w s~

|38 ( 48 « 20 )

FLAT WASHER { M8 )
MLEN KEY { ¥5)
JBC{ M6 x 35)

ALLEN KEY { M4 )
PANHEAD SCREW 4 x 32MM

8 PCS.

1 PC.

8 PGS,

1 PC.

8 PCS.

- B
©

IMPORTANT NOTE :

* Place all wooden parts on a clean and smooth surface such as a rug or carpel to avoid the parts

from being scratched.

* Check to be sure that you have all parts and hardware.

* Remove alt wrapping materials, including staples & packing straps before you start to assemble.
* Do not tighten all screws/bolts until all completely ossembled.

* Keep all hardware parts outl of reach of children.

Page 1 of 1




ASSEMBLY INSTRUCTIONS
C.K BED

PARTS LIST HARDWARE LIST
A g
" HEADBOARD 1P Il n fess (usx20) 8 PCS. ©
2 |FOOTBOARD 1P |18 [rLAT WASHER (k8 ) 8 PCS. C
3 |SDF RAL 2PCS. FhC o aen ke () 1 pC g D
4 I5LAT 4205 |10 [ucBe (M x 35 ) B PCS
5 |VERTICAL LEG BPCS. || E | auen keY (w4 ) 1PC.
- |PANHEAD SCREW M4 x 32MM| 8 PCS.

TOOL REQUIRED (NOT PROVIDED)

IMPORTANT NOTE :

* Place all wooden parts on a clean and smoocth surface such as a rug or carpet to avold the parts
from being scratched.
* Check to be sure that you have ¢fl parts and hardware.
* Remove all wrapping materials, including staples & packing straps before you start to assemble.
* Do not tighten all screws/bolts until all compfetely assembled.
- * Keep dll hardware parts out of reach of children.

Page T of |




